DENEY SERTIFIKASI

Test

Test Certificate

0101524172020

07.01.2021

' Facade Testing Institute

Miisterinin Adi ve Adresi | customer's Name & Address:  EF Aliiminyum Madencilik Ing. Tur.Tic. ve San.Ltd. SH.
AOSB 3.Kistm Mal. 34.Cad. No:13 Ddsenealtt / ANTALYA / TURKIYE

Numunenin Adi ve Tarifi | sample’s Name & Description:  Kleidco FS 60 Kl Sistem Stick Ceplie

Istanbul Finans Merkezi (E-G Blok)

Numune Kabul Tarihi | Acceptence Date of Item: ~ 04.12.2020 FTI Preje No [ FTI Project No:  2020.1293

Uygulanan Novmiar | Norms Applicd: EN 12153, EN 12155, EN 13050, AAMA 501.4, EN 12179, EN 14019.

Sonu;lar | Results: EN 12152 Hava Gegirgenligi : Sunf A4 (600 Pa)
EN 12154 5u Sizdirmazlik (Statik) : Sunf RE 900 (900Pa)
EN 13830 Riizgar Yiikiine Dayanun : Bagarih (£2100 Pa)

EN 13050 Su Sizdwrmazlik (Dinamik) : Bagarilt

AAMA 501.4 Deprem (Statik) Testi : 3 Cevrim (x43mm)
EN 14019 Darbe Dayannn : Sunf E5 (950 mn ; 475 joule)
Test Tarihi | Date of Test Sayfa Sayist | Number of Pages
04-05.01.2021 1/34

Deney laboratuvart olarak faaliyet gosteren FTI Fasad Teknoloji Merkezi, TURKAK 'tan AB-0531-T numarast ile TS EN ISO/IEC 17025
standardina gore akredite edilmistir.
FTI Facade Testing Institute accredited by TURKAK under registration number AB-0531-T for TS EN ISO/IEC 17025 as test laboratory.

Tiirk Akreditasyon Kurumu (TURKAK) deney laboratuvarlarinm tamnirhg: konusunda Avrupa Akreditasyon Birligi (EA) ile Cok Tarafls
Anlasma ve Uluslararas: Laboratuvar Akreditasyon Birligi (ILAC) ile karsilikh tanima anlagmast imzalamistir.

Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Aggrement (MLA) and to the
International Laboratory Accreditation Cooperation (ILAC) Mutual Recognation Arrangement (MRA) for the recognation of test reports.

Deney ve/veya dlciim sonuglari, genisletilmis 8l¢iim belirsizlikleri (olmast halinde) ve deney metotlar bu sertifikanin tamamlayic kisms olan takip
eden sayfalarda verilmigtir. Bu sertifika yalniz test edilen numuneye ait sonuglar: icerir ve ekte sunulan ilgili test raporu ile birlikte gecerlidir.

The test and/or measurement resulls, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages.
This certiﬁcate includes the test results of the specimen which is identified above and its valid with the related test report.
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FTi Fasad Teknoloji Merkezi / FT1 Fagade Testing Institute Tel: +90 212776 42 25 Fax: +30 212 77640 58-59
Cakil Mahailesi Sehit Tegmen Tamer Aydin Sok. No: 76/2 34540 Catalca / Istanbul / TURKIYE mail: info@fti-europe.com

Bu rapor, laboratuvarin yazili izni oimadan kismen kopyalanip godaltiiamaz. imzasiz ve miihiirsiiz raporiar gegersizdir. F15.22REV NO: H 10/2019
This report shall not be reproduced other than in full except with the permission of the iaboratory. Examination reports without signature and seal are not valid.



